A\ Iy
AN ’,
M A N, AP
S =

220020349627  “ifma

A =

TEST REPORT

o 1 AT
SIERURA
R

TESTING
CNAS L0095

T H 1T

No. WTS52025-8644

SRS U S
NAME OF SAMPLE
TFE AL AR TR IR~ A
CLIENT
IS5 ZAEA I

CLASSIFICATION OF TEST




B A &k £

TEST REPORT

No.WTS2025-8644 70 20
FES AR | KEsk [13] L
ASHk% | MR10102-D_5 PSSR | —
N \ T A48 L T A XA T T 7 A
T ELA RIETR ROH Hh HE
FICRL | JARRTRRAIR AT MM 7 5+ = R (TR
. \ _ 72248l T A XA T T 7 A
HliE | ARETFREARAA Moo dE
= - ° R 7 5= R (L FT )
. : _ ARl L T AR XA T T 7 A
ﬁ:{ > /] \—[EE" > /\ H j: il_]:
PO T RETRIEERAA th KTl 7 2
et |16 HFEEANR | —
FEARG | 1-1 HFE S | —
T | BiE e | —
FEMZER | e WEEHY | —
BEREH | 2025-04-16 seHE | 2025-04-18
Krlfk#E | GBIT 4208-2017 I | IPX8 k56
MR ZFE T EESR, KR GBIT 4208-2017 (AMFEBi4P 220 (IP AXAS)) bRk it Bk,
SRS MR10102-D_5 AL AT IPX8 1R IG T H ARG, K645 A S dnvE 2K
¥ (LLFZH)
M|
¢k
w
k. A Bl VRN
Yo o 73
*pdw @ k4]

S WL N\



No.WTS2025-8644

N

/|

\l
=
b
w
pi

1 EAFE
¥
B |2 AR A
b TR ERUWH: B &SN MR10102-D_15. MR10102-D_25 .
" MR10102-D_35. MR10102-D_45 7K Jesk 5i& kY 578 MR10102-D_5 /K sk, BT 4+

WEEAR LA, HAESFEE ., M. M. NIMTEEEME. Hd MR10102-D_5 A
A K, MR10102-D_15 N, MR10102-D_25 N4if%, MR10102-D_35 NJKfh,
B | MR10102-D_45 Aikfa,
B Z Ut TR SE TR R A R, AREe 20 H B St A KA 5T .

RS AMR10102-D_5FE ShEATIPX8IIR, H AT S AL AT IR

it
B
2
% _
%)
Ui
i
T
=)
br
1
7‘5 -
%
i}
Ui
]
%

LTI K

FERTEK S 1m, RIGFFEENT H] 24h.

I

LTC-R-5068-GB 4208-A0



No.WTS2025-8644

1 IPX8 A%
1.1 R
FehRiE GBIT 4208-2017 #i5E & 4756 .

1.2 BRER
FEMOME)EK T Im, FFEHRI/KES[H] 24h,

pies
~
A
#
D
=

1.3 ’lgs R
Kk #E: GBIT 4208-2017
A 5E B _ =T .
% |7 F €
s AR B2 &0 o & R g
IPX1 R E, K, RO | / /
IPX2 | [IEH B B IR 22 4t / / /
IR IR R 48 2 5B L
IPX4 ‘ / / /
TRANHEN Y 3B, B3 NS e AR e
IPXS | ks Fizfrmoged, / / /
IPX6 IRAARRAE HL 28 3K BT B N LR / / /
IPX7 wnahFe A MK FL, N gL E B R K y y /
ALRE, HegHeHmAmE L,
RGBS B
R LA B 4 B KRR I LIPX8 L5/, Fha AL |
B FHEHNL. &
IPX8 & Ny BB A ), A 5P bR v N R R B2 52 11 | 2.4 K NRE R AN 3B, (5
M4 HEN N BRI RF &b i
1.4 RWEE
Fe IR SR RS HA% BRE T2 RV EER
1 HQ-000054 1558x947x1405mm Kt 2025-08-23
2 HQ-000237 3m ERSR YN 2026-03-21
3 HQ-000337 S062-00A0 BT H I A% 2025-04-29

LTC-R-5068-GB 4208-A0

=)

-
I ==
=

=



No.WTS2025-8644

N

/|

\‘
=
b
a1
pi

FE

d

}fl_

Kl 2. PRSI

K 3: AR

K 4. BRI

K 5. kA

K 6: A

LTC-R-5068-GB 4208-A0



No.WTS2025-8644

N

/|

\‘
=
D
(o]
pi

K 7: IPX8 ik

8: IPX8 R4 5
(B 7KHENFE S A2 ST BRI 2, (B AR N P B
HLEATE, A RF S AR iHEEER)

K 9: IPX8 Xl )5
(FE W B KGR N fh A58 P 308 R B AR 5 4)

10: IPX8 Rk )5
(FC HH S 7K N A0 5T P 388 HE S AR 5 47)

LTC-R-5068-GB 4208-A0

A LN 4



No. WTS52025-8644

#
=
=
=

= A

Important

—_

- AR oA EAT B R TR
The test report is invalid without the official stamp of CVC;
2. REARRKEPHEFE, NFHDHE AR
Any part photocopies of the test report are forbidden without the written permission from
CVC,
3. kL ER. F. MHEAZL TR
The test report is invalid without the signatures of Approval and Reviewer;
4. ARSI
The test report is invalid if altered;
5. RATINR A A A 1 TR R 22 H R+ TR A RS 26 A 52 H
Obijections to the test report must be submitted to CVC within 15 days;
6. — RGN, ZRFBREINES FAU PR A it A 2L
Generally, commission test is responsible for the tested samples only;
7. KSR “—7 BLNY RoR “ANEHT ¢/ 7 FRow COREEI T, “pY
FoR “ERgEGEE” , “F7 Fon “AEd” BCCAERT .

As for the test result, “— or “N” means “not applicable”, “ / ” means “not test”, “P”

IS \l/ o

means “pass” and “F” means “fail”.

FIRETFRM CMA Brilid, 1B TERIEERIKARI. M IEERE I, *F
**The test data and test results given in this test report should only be used for purposes of
scientific research, teaching and internal quality control when the CMA symbol is not presented. *=
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Lab address: No.3, Tiantaiyi Road, Kaitai Avenue, Science City, Guangzhou, Guangdong, P.R. China
B E Y (Post Code): 510663 HL  ifi(Tel): 020 32293888

1% F(Fax): 020 32293889 E-mail: office@cvc.org.cn

http://www.cvc.org.cn
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